<& eurofins

Product Service

Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

41947

Eurofins Product Service GmbH

Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vnom: 3.3V DC
Rohde & Schwarz HL 223

3m

Tx; BLE; 2402 MHz; coding S8; PBRS9, Power level 13; EUT vertical
2022-11-11

Index 234
Radilfation
100 e FCC 15.247 Q-Peak v1 RBW: 120 kHz, Horizontal Max Peak RBW: 120 kHz, Vertical Max Peak
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200M 300M 400 M 500 M 600 M 700 M 800 M 1G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
611.3 MHz 27.6 dBuV/m 46 dBuV/m -18.43 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247BL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

e FCC 15.209AV  commmme FCC 15209 PK e RSS-GeNAV  cmmmmme RSS-Gen PK
RBW: 1 MHz, Horizontal Max Peak

85

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

41947

Eurofins Product Service GmbH

R. Jaafar

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC
Schwarzbeck BBHA 9120B

3m

Tx; BLE; 2402 MHz; 1 Mbps; PBRS9, EUT vertical
2022-11-04

lower bandedge

Index 214
Radilfation

RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Average

RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Vertical Max Average

80

TT T TTTT

70

65

60

Electrical Field (dBpuV/m)

40

Wmmwmwuﬁuhnn ot okibscitbrb bbbl
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35

23G 234G 236G 238G 24G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
2.3882 GHz 53.87 dBuV/m 74 dBuVv/im -20.13dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
2.3882 GHz 42.02 dBpVv/im 54 dBuv/im -11.98 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247BL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

e FCC 15.209 AV

e FCC 15.209 PK
——— RBW: 1 MHz, Vertical Max Average
5

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

41947

Eurofins Product Service GmbH

R. Jaafar

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC
Schwarzbeck BBHA 9120B

3m

Tx; BLE; 2402 MHz; 1 Mbps; PBRS9, EUT vertical
2022-11-04

Index 215
Radilfation

RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Average ———— RBW: 1 MHz, Horizontal Max Peak

RBW: 1 MHz, Vertical Max Peak

70

65

60

55

50

Electrical Field (dBpuV/m)

ORN)

25

1G 2G 3G 4G 5G 6G 8G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
4.0032 GHz 42.08 dBuV/m 74 dBpVim -31.92 dB Pass Vertical

4.8044 GHz 45.52 dBpV/m 74 dBpVim -28.48 dB Pass Horizontal
Frequency Average Average Limit Average Difference Average Status Polarization
4.0032 GHz 37.74 dBpVv/im 54 dBuv/im -16.26 dB Pass Vertical

4.8044 GHz 39.03 dBuV/m 54 dBuVv/im -14.97 dB Pass Horizontal

Test Report No.: GOM-2205-1454-TFC247BL-V02

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Eurofins Product Service GmbH
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<% eurofins

Product Service

Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15209AV  cmmmmme FCC 15.209 PK
———— RBW: 1 MHz, Horizontal Max Peak

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

41947

Eurofins Product Service GmbH

R. Jaafar

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC
Schwarzbeck HWRD 650

3m

Tx; BLE; 2402 MHz; coding S8; PBRS9, Power level 13; EUT vertical
2022-11-07

Index 224
Radilfation

o RSS-GENAV s RSS-Gen PK RBW: 1 MHz, Horizontal Max Average

RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Both Max Peak
RBW: 1 MHz, Vertical Max Peak
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Q -
s %
ol I “‘“”"meM&wW
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L b o st ey s

20 i

10 r

N

8G 10G 12G 14G 16G 18G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
17.74 GHz 43.44 dBuV/m 74 dBpVim -30.56 dB Pass Horizontal
Frequency Average Average Limit Average Difference Average Status Polarization
17.74 GHz 31.33 dBuV/m 54 dBuVv/im -22.67 dB Pass Horizontal

Test Report No.: GOM-2205-1454-TFC247BL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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¥ eurofins

Product Service

Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

e FCC 15.209AV e FCC 15209 PK  cmmmmms RSS-GeNAV  cmmmmmm RSS-Gen PK
——— RBW: 1 MHz, Horizontal Max Peak

80

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

41947

Eurofins Product Service GmbH

R. Jaafar

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC
Amplifier Research AT4560

3m

Tx; BLE; 2402 MHz; coding S8; PBRS9, Power level 13; EUT vertical
2022-11-07

Index 225
Radilfation

RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Average

RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Vertical Max Average

70

65

60

55

Electrical Field (dBpuV/m)

18G 19G

206G 21G 22G 23G 4G 25G 265G

Frequency (Hz)

Test Report No.: GOM-2205-1454-TFC247BL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15.247 Q-Peak v1
100

RBW: 120 kHz, Horizontal Max Peak

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

41947

Eurofins Product Service GmbH

Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vnom: 3.3V DC
Rohde & Schwarz HK 116

3m

Tx; BLE; 2440 MHz; coding S8; PBRS9, Power level 13; EUT vertical
2022-11-11

Index 230
Radilfation

RBW: 120 kHz, Vertical Max Peak

70

Electrical Field (dBpuV/m)

30M 40M
Frequency Peak
149.986 MHz

24 dBpV/m

60M 80M 100M 120m 140M 160 M 200 M
Frequency (Hz)
Peak Limit Peak Difference Peak Status Polarization
43.5 dBuV/m -19.5dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247BL-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

41947

Test Site: Eurofins Product Service GmbH
Operator: Mr. Qawasmeh
Measurement software: RadiMation, version 2020.1.8

Test Conditions:

Tnom: 20 °Celsius, Vnom: 3.3V DC

Antenna: Rohde & Schwarz HL 223

Measurement distance: 3m

Mode: Tx; BLE; 2440 MHz; coding S8; PBRS9, Power level 13; EUT vertical
Test Date: 2022-11-11

Note:

e FCC 15.247 Q-Peak v1

Index 233
Radilfation

RBW: 120 kHz, Horizontal Max Peak RBW: 120 kHz, Vertical Max Peak

70

Electrical Field (dBpuV/m)

Frequency
612.54 MHz

300 M 400 M 500 M 600 M 700 M 800 M 1G

Frequency (Hz)

Peak Peak Limit Peak Difference Peak Status Polarization
27.5 dBpuVv/im 46 dBuV/m -18.54 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247BL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<% eurofins

Product Service

Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15209AV  cmmmmme FCC 15.209 PK
——— RBW: 1 MHz, Vertical Max Average

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

41947

Eurofins Product Service GmbH

R. Jaafar

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC
Schwarzbeck BBHA 9120B

3m

Tx; BLE; 2440 MHz; 1 Mbps; PBRS9, Power level 13; EUT vertical
2022-11-07

Index 222
Radilfation

RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak

RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Horizontal Max Average
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1G 2G 3G 4G 5G 6G 8G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
4.8795 GHz 51.89 dBuV/m 74 dBuV/im -22.11 dB Pass Horizontal
Frequency Average Average Limit Average Difference Average Status Polarization
4.8795 GHz 48.73 dBuVv/m 54 dBuv/m -5.27 dB Pass Horizontal

Test Report No.: GOM-2205-1454-TFC247BL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<% eurofins

Product Service

Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15209AV  cmmmmme FCC 15.209 PK
——— RBW: 1 MHz, Vertical Max Average

100

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

41947

Eurofins Product Service GmbH

R. Jaafar

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC
Schwarzbeck BBHA 9120B

3m

Tx; BLE; 2440 MHz; Coding S8; PBRS9, Power level 13; EUT vertical
2022-11-07

Index 221
Radilfation

RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak

RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Horizontal Max Average

70

Electrical Field (dBpuV/m)

20

fgﬁ

2G 3G 4G 5G 6G 8G

Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
4.88 GHz 51.61 dBuV/m 74 dBuV/im -22.39 dB Pass Horizontal
Frequency Average Average Limit Average Difference Average Status Polarization
4.88 GHz 48.34 dBuV/m 54 dBuv/m -5.66 dB Pass Horizontal

Test Report No.: GOM-2205-1454-TFC247BL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

e FCC 15209AV e FCC 15.209PK  cmmmmms RSS-GENAV e RSS-Gen PK
———— RBW: 1 MHz, Horizontal Max Peak

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

41947

Eurofins Product Service GmbH

R. Jaafar

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC
Schwarzbeck HWRD 650

3m

Tx; BLE; 2440 MHz; 1 Mbps; PBRS9, Power level 13; EUT vertical
2022-11-04

Index 220
Radilfation

RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Average

RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Vertical Max Average

70

Electrical Field (dBpuV/m)

" o -~

20

8G

10G 122G 114G 16G 18G

Frequency (Hz)

Test Report No.: GOM-2205-1454-TFC247BL-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:

Test Conditions:

Antenna:

Measurement distance:
Mode:

Test Date:

Note:

Electrical Field (dBpuV/m)

|

100

e FCC 15209AV  cmmmmme FCC 15.209 PK

———— RBW: 1 MHz, Horizontal Max Peak

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

41947

Eurofins Product Service GmbH

R. Jaafar

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vnom: 3.3V DC
Schwarzbeck HWRD 650

3m

Tx; BLE; 2440 MHz; coding S8; PBRS9, Power level 13; EUT vertical
2022-11-07

Index 223
Radilfation

o RSS-GENAV s RSS-Gen PK RBW: 1 MHz, Horizontal Max Average

RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Both Max Peak
RBW: 1 MHz, Vertical Max Peak

70

et s it

20

L VLA "

Illil

8G

10G 122G 114G 16G 18G

Frequency (Hz)

Test Report No.: GOM-2205-1454-TFC247BL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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< eurofins
Product Service

Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15.209AV e FCC 15209 PK  cmmmmms RSS-GeNAV  cmmmmmm RSS-Gen PK
——— RBW: 1 MHz, Horizontal Max Peak

80

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

41947

Eurofins Product Service GmbH

R. Jaafar

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC
Amplifier Research AT4560

3m

Tx; BLE; 2440 MHz; coding S8; PBRS9, Power level 13; EUT vertical
2022-11-07

Index 226
Radilfation

RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Average

RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Vertical Max Average

70

65

60

55

Electrical Field (dBpuV/m)

18G 19G 206G 21G 2G 23G 24G 25G 265G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
18.012 GHz 48.98 dBuV/m 74 dBpVim -25.02 dB Pass Horizontal
Frequency Average Average Limit Average Difference Average Status Polarization
18.012 GHz 35.75 dBuV/m 54 dBuVv/im -18.25 dB Pass Horizontal

Test Report No.: GOM-2205-1454-TFC247BL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

e FCC 15.247 Q-Peak v1
100

RBW: 120 kHz, Horizontal Max Peak

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

41947

Eurofins Product Service GmbH

Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vnom: 3.3V DC
Rohde & Schwarz HK 116

3m

Tx; BLE; 2480 MHz; coding S8; PBRS9, Power level 13; EUT vertical
2022-11-11

Index 231
Radilfation

RBW: 120 kHz, Vertical Max Peak

70

Electrical Field (dBpuV/m)

3M 40M

Frequency Peak
24.7 dBuVim

149.9945 MHz

60M 80M 100M 120m 140M 160 M 200 M
Frequency (Hz)
Peak Limit Peak Difference Peak Status Polarization
43.5 dBuV/m -18.86 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247BL-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

41947

Test Site: Eurofins Product Service GmbH
Operator: Mr. Qawasmeh
Measurement software: RadiMation, version 2020.1.8

Test Conditions:

Tnom: 20 °Celsius, Vnom: 3.3V DC

Antenna: Rohde & Schwarz HL 223

Measurement distance: 3m

Mode: Tx; BLE; 2480 MHz; coding S8; PBRS9, Power level 13; EUT vertical
Test Date: 2022-11-11

Note:

e FCC 15.247 Q-Peak v1

Index 232
Radilfation

RBW: 120 kHz, Horizontal Max Peak RBW: 120 kHz, Vertical Max Peak

70

Electrical Field (dBpuV/m)

Frequency
613.12 MHz

300 M 400 M 500 M 600 M 700 M 800 M 1G

Frequency (Hz)

Peak Peak Limit Peak Difference Peak Status Polarization
27.5 dBpuVv/im 46 dBuV/m -18.52 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247BL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
Page 186 of 203



< eurofins
Product Service

Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

41947

Eurofins Product Service GmbH

R. Jaafar

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC
Schwarzbeck BBHA 9120B

3m

Tx; BLE; 2480 MHz; 1 Mbps; PBRS9, EUT vertical
2022-11-04

upper bandedge

Electrical Field (dBpuV/m)

Index 216
Radilation
e FCC 15209AV  cmmmmms FCC 15209 PK e RSS-GENAV  cmmmmme RSS-Gen PK RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Average
o RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak
80
704
601
i
P T R TS ey g€ T
50 r
r WWWWMMWWMWWWWWMW
a0
2484G 2486 G 248G 249G 2492G 249G 24%G 2498 G 25G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
2.4836 GHz 58.57 dBuV/m 74 dBuV/im -15.43 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
2.4836 GHz 47.71 dBpV/im 54 dBuv/im -6.29 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247BL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15.209 AV
——— RBW: 1 MHz, Horizontal Max Peak
5

e FCC 15.209 PK

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

41947

Eurofins Product Service GmbH
R. Jaafar

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC
Schwarzbeck BBHA 9120B

3m

Tx; BLE; 2480 MHz; 1 Mbps; PBRS9, EUT vertical

2022-11-04

e RSS-GENAV  cmmmmmm RSS-Gen PK
RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Both Max Peak

Index 217

Radilfation

RBW: 1 MHz, Horizontal Max Average

70

65

60

55

50

Electrical Field (dBpuV/m)

40

35

1

AT

oy
1G 2G 3G 4G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference
1.604 GHz 49.38 dBuV/m 74 dBpVim -24.62 dB
4.96 GHz 54.6 dBuV/im 74 dBpVim -19.4 dB
Frequency Average Average Limit Average Difference
1.604 GHz 29.32 dBuV/m 54 dBpV/m -24.68 dB
4.96 GHz 52.05 dBuV/m 54 dBuVv/im -1.95 dB

5G 6G

Peak Status
Pass
Pass

Average Status
Pass
Pass

8G

Polarization
Horizontal
Horizontal

Polarization
Horizontal
Horizontal

Test Report No.: GOM-2205-1454-TFC247BL-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

41947

Eurofins Product Service GmbH
R. Jaafar

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC
Schwarzbeck BBHA 9120B

3m

Mode: Tx; BLE; 2480 MHz; Coding S8; PBRS9, Power level 13; EUT vertical
Test Date: 2022-11-04
Note:
Index 218
Radilfation
e FCC 15209AV  cmmmmms FCC 15209 PK cmmmmms RSS-GeNAV  cmmmmms RSS-Gen PK RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Average
o RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak
704
60
g n - ——— - — - —— _B— - —
s F
Q -
< 50
E u
w
- I .) WW s
30_%W A e
- Y] PR
1G 2G 3G 4G 5G 6G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
4.96 GHz 50.38 dBuV/m 74 dBuV/im -23.62 dB Pass Vertical
4.96 GHz 53.7 dBuV/m 74 dBuV/im -20.3 dB Pass Horizontal
Frequency Average Average Limit Average Difference Average Status Polarization
4.96 GHz 46.8 dBuV/m 54 dBuv/im -7.2dB Pass Vertical
4.96 GHz 50.02 dBuV/m 54 dBuv/m -3.98 dB Pass Horizontal
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Product Service

Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

e FCC 15209AV e FCC 15.209PK  cmmmmms RSS-GENAV e RSS-Gen PK
———— RBW: 1 MHz, Horizontal Max Peak

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

41947

Eurofins Product Service GmbH

R. Jaafar

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC
Schwarzbeck HWRD 650

3m

Tx; BLE; 2480 MHz; Coding S8; PBRS9, Power level 13; EUT vertical
2022-11-04

Index 219
Radilfation

RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Average

RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Vertical Max Average

70

Electrical Field (dBpuV/m)

20

8G

10G 122G 114G 16G 18G

Frequency (Hz)

Test Report No.: GOM-2205-1454-TFC247BL-V02
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Product Service

Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15.209 AV

——— RBW: 1 MHz, Horizontal Max Peak
80

e FCC 15.209 PK

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

41947

Eurofins Product Service GmbH

R. Jaafar

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC
Amplifier Research AT4560

3m

Tx; BLE; 2480 MHz; coding S8; PBRS9, Power level 13; EUT vertical
2022-11-07

Index 227
Radilfation

o RSS-GENAV  cmmmmms RSS-Gen PK RBW: 1 MHz, Horizontal Max Average

RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Both Max Peak
RBW: 1 MHz, Vertical Max Peak

70

65

60

g F
s F
Q -
B sl :
w -

45

40 i

F “MMW-M*NMMWWMWWW#WMWMWWWW \

30 L

18G 19G 206G 21G 2G 23G 24G 25G 265G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
18.502 GHz 48.43 dBuV/m 74 dBpVim -25.57 dB Pass Horizontal
Frequency Average Average Limit Average Difference Average Status Polarization
18.502 GHz 36.65 dBuVv/m 54 dBuv/m -17.35dB Pass Horizontal

Test Report No.: GOM-2205-1454-TFC247BL-V02
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ANNEX D

Product Service

Radiated Spurious Emissions according to RSS-247 Issue 2

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module

NORA-W101
40679

Eurofins Product Service GmbH

Mr. Voigt

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC
Rohde & Schwarz HK 116

3m

Receiver spurious emissions for NORA-W101

Mode: Rx; LE, 2440 MHz, EUT vertical
Test Date: 2022-08-22
Note:
Index 75
Radilation
- RSS-GenRxQP . RBW: 120 kHz, Horizontal Max Peak ——— RBW: 120 kHz, Vertical Max Peak ——— RBW: 120 kHz, Vertical Max Quasi Peak
50
404
g
?L -
53] -
X
£ [
w -
i L] i
P Y | I ] , | | | I J‘m‘l ) I
N
10--
5 i I I 1
30M 40M 60M 80 M 100 M 120M 140 M 160 M 200M
Frequency (Hz)
Frequency Quasi-Peak Quasi-Peak Limit Quasi-Peak Quasi-Peak Status Polarization
Difference
79.8822 MHz 21.7 dBuV/m 40 dBuV/m -18.32 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247BL-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Radiated Spurious Emissions according to RSS-247 Issue 2

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40679

Eurofins Product Service GmbH
Mr. Voigt

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC
Rohde & Schwarz HL 223

3m

Mode: Rx; LE, 2440 MHz, EUT vertical
Test Date: 2022-08-22
Note:
Index 76
RadilMation
- RSS-Gen Rx QP RBW: 120 kHz, Horizontal Max Peak RBW: 120 kHz, Vertical Max Peak RBW: 120 kHz, Vertical Max Quasi Peak
50
s [
S
s
g C
=1 r 1
g 304 @
% pran 4 ! | ih
o -
|
15--
10
o
200M 300M 400 M 500 M 600 M 700 M 800 M 1G
Frequency (Hz)
Frequency Quasi-Peak Quasi-Peak Limit Quasi-Peak Quasi-Peak Status Polarization
Difference
480 MHz 26.6 dBuV/m 46 dBuV/m -19.4 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247BL-V02
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Product Service

Radiated Spurious Emissions according to RSS-247 Issue 2

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e RSS-GENRXAV  csmmmme RSS-Gen Rx Peak
——— RBW: 1 MHz, Vertical Max Average

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40679

Eurofins Product Service GmbH
Mr. Voigt

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC
Schwarzbeck BBHA 9120D

3m

Rx; LE, 2440 MHz, EUT vertical
2022-08-23

RBW: 1 MHz, Horizontal Max Average
RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Horizontal Max Peak

Index 77

RadilMation

100

of

80 L

704

wof
g F
2
s o1
% r W
def T T MMM,WMWWWWW .
O F MW

’ WMWMWW * e

ok

104-

o

1G 2G 3G 4G 5G 65G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
1.675 GHz 36.58 dBuv/m 74 dBuVv/im -37.42 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
1.675 GHz 31.08 dBpVv/m 53.98 dBuVv/im -22.9dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247BL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 194 of 203



¥ eurofins

Product Service

Radiated Spurious Emissions according to RSS-247 Issue 2

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

e RSS-GeNRXAV  csmmmme RSS-Gen Rx Peak RBW: 1 MHz, Horizontal Max Average
——— RBW: 1 MHz, Vertical Max Average

100

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40679

Eurofins Product Service GmbH
Mr. Voigt

RadiMation, version 2020.1.8
Tnom: 24 °Celsius, Vhom: 3.3 VDC
Schwarzbeck HWRD 650

3m

Rx; LE, 2440 MHz, EUT vertical
2022-08-23

Index 78
RadilMation

RBW: 1 MHz, Horizontal Max Peak

RBW: 1 MHz, Vertical Max Peak

70

Electrical Field (dBpV/m)

i

8G

10G 122G 4G 16G 18G

Frequency (Hz)

Test Report No.: GOM-2205-1454-TFC247BL-V02

Eurofins Product Service GmbH
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ANNEX E

Product Service

Receiver spurious emissions
(Additionally tested variant 1)

Radiated Spurious Emissions according to RSS-247 Issue 2

Project Number:

GOM-2205-1454

Applicant: u-blox AG

Model Description: Stand-alone multiradio module
Model: NORA-W106

Test Sample ID: 40680

Test Site: Eurofins Product Service GmbH
Operator: Mr. Voigt

Measurement software: RadiMation, version 2020.1.8

Test Conditions:

Tnom: 23 °Celsius, Vnom: 3.3 VDC

Antenna: Rohde & Schwarz HK 116

Measurement distance: 3m

Mode: Rx; LE, 2440 MHz, 1 Mbps, EUT horizontal
Test Date: 2022-08-03

Note:

Electrical Field (dBuV/m)

Index 35
RadiMation
RBW: 120 kHz, Horizontal Max Peak RBW: 120 kHz, Vertical Max Peak
55
so-F
45
a4
35 r
30
25 N
20
5L | iR
Ve
| | I\
| 1
- )
10 R X e TR Lo M LR L
C LT Ty W
- b ]
5 ! !
30M 40M 60 M 80M 100 M 120M 140M 160 M 200M
Frequency (Hz)

Test Report No.: GOM-2205-1454-TFC247BL-V02
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Product Service

Radiated Spurious Emissions according to RSS-247 Issue 2

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

GOM-2205-1454
u-blox AG

Stand-alone multiradio module

NORA-W106
40680

Eurofins Product Service GmbH

Mr. Voigt

RadiMation, version 2020.1.8

Tnom: 23 °Celsius, Vnom: 3.3 VDC

Rohde & Schwarz HL 223

3m

Mode: Rx; LE, 2440 MHz, 1 Mbps, EUT horizontal
Test Date: 2022-08-03
Note:
Index 33
RadilMation
60 RSS-Gen Rx QP RBW: 120 kHz, Horizontal Max Peak RBW: 120 kHz, Vertical Max Peak
50 u
45 : |
E |
s
g Lk
% -
g 30
. - | Wl | | ol ‘I
- T
20 r
154

10

200M

300M

400 M

Frequency (Hz)

600 M

700 M

800 M
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Product Service

Radiated Spurious Emissions according to RSS-247 Issue 2

Project Number:

GOM-2205-1454

Applicant: u-blox AG

Model Description: Stand-alone multiradio module
Model: NORA-W106

Test Sample ID: 40680

Test Site: Eurofins Product Service GmbH
Operator: Mr. Voigt

Measurement software:
Test Conditions:

RadiMation, version 2020.1.8
Tnom: 24 °Celsius, Vnom: 3.3 VDC

Antenna: Schwarzbeck BBHA 9120D
Measurement distance: 3m

Mode: Rx; LE, 2440 MHz, EUT horizontal
Test Date: 2022-08-23

Note:

e RSS-GENRXAV  csmmmme RSS-Gen Rx Peak
——— RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Horizontal Max Average
RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Horizontal Max Peak

Index 55

RadilMation

100

of

80 L

704

wof
g F
2
s o1
% r W o
i i - e

L M
e g o’

i WWMWMWW«WWWL‘

ok

104-

o

1G 2G 3G 4G 5G 65G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
6.172 GHz 45.51 dBpVv/im 74 dBuVv/im -28.49 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
6.172 GHz 39.07 dBpVv/im 53.98 dBuVv/im -14.91 dB Pass Vertical
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Product Service

Radiated Spurious Emissions according to RSS-247 Issue 2

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W106

40680

Eurofins Product Service GmbH
Mr. Voigt

RadiMation, version 2020.1.8
Tnom: 24 °Celsius, Vhom: 3.3 VDC

Antenna: Schwarzbeck HWRD 650
Measurement distance: 3m
Mode: Rx; LE, 2440 MHz, EUT horizontal
Test Date: 2022-08-23
Note:
Index 54
RadilMfation
e RSS-GENRX AV s RSS-Gen Rx Peak RBW: 1 MHz, Horizontal Max Average RBW: 1 MHz, Horizontal Max Peak
100 ——— RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak
ol
ol
704+
ol
g
2
g
3
=
w
5G 8G 10G 12G 14G 16G 18G
Frequency (Hz)
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ANNEX F

Product Service

Receiver spurious emissions
(Tested variant 2)

Radiated Spurious Emissions according to RSS-247, RSS-Gen Issue 5

Project Number:

GOM-2205-1454

Applicant: u-blox AG

Model Description: Stand-alone multiradio module
Model: NORA-W101

Test Sample ID: 41947

Test Site: Eurofins Product Service GmbH
Operator: Mr. Qawasmeh

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

RadiMation, version 2020.1.8

Tnom: 20 °Celsius, Vhom: 3.3V DC
Rohde & Schwarz HK 116

3m

Mode: Rx; BLE; 2440 MHz
Test Date: 2022-11-11
Note:
Index 231
RadiMation
- RSS-Gen Rx QP RBW: 120 kHz, Horizontal Max Peak RBW: 120 kHz, Vertical Max Peak
50
404
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?L -
T L
m : T
204
151 [T | I | | L | 1l
10
5 : \ T T
30M 40M 60 M 80M 100 M 120M 140M 160 M 200M
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
150.0243 MHz 24.3 dBuV/m 43.5 dBuV/m -19.19dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247BL-V02
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Radiated Spurious Emissions according to RSS-247, RSS-Gen Issue 5

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:

Product Service

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

41947

Eurofins Product Service GmbH

Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vnom: 3.3V DC

Antenna: Rohde & Schwarz HL 223
Measurement distance: 3m
Mode: Rx; BLE; 2440 MHz
Test Date: 2022-11-11
Note:
Index 230
RadilMation

- RSS-Gen Rx QP RBW: 120 kHz, Horizontal Max Peak RBW: 120 kHz, Vertical Max Peak

50

5 [

S
w0l
r 1

g
%_ -
a -
LS
§ sl
w -
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10.
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200M M 400 M 500 M 60( 700M 800 M 1G

Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
684.88 MHz 35.7 dBuVv/m 46 dBuV/m -10.28 dB Vertical

Test Report No.: GOM-2205-1454-TFC247BL-V02
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Product Service

Radiated Spurious Emissions according to RSS-247, RSS-Gen Issue 5

Project Number:

GOM-2205-1454

Applicant: u-blox AG

Model Description: Stand-alone multiradio module
Model: NORA-W101

Test Sample ID: 41947

Test Site: Eurofins Product Service GmbH
Operator: Mr. Qawasmeh

Measurement software:
Test Conditions:

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vnom: 3.3V DC

Antenna: Schwarzbeck BBHA 9120D
Measurement distance: 3m

Mode: Rx; BLE; 2440 MHz

Test Date: 2022-11-11

Note:

e RSS-GeNRXAV  csmmmmm RSS-Gen Rx Peak

——— RBW: 1 MHz, Vertical Max Average
100

RBW: 1 MHz, Horizontal Max Average RBW: 1 MHz, Horizontal Max Peak

RBW: 1 MHz, Vertical Max Peak

Index 228

RadilMation

20

70

60
g [
Z
3
w

Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
6.442 GHz 50.38 dBuV/m 74 dBpVim -23.62 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
6.442 GHz 37.89 dBuV/m 53.98 dBuV/m -16.09 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247BL-V02
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Product Service

Radiated Spurious Emissions according to RSS-247, RSS-Gen Issue 5

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

41947

Eurofins Product Service GmbH

Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vnom: 3.3V DC

Antenna: Schwarzbeck HWRD 650
Measurement distance: 3m
Mode: Rx; BLE; 2440 MHz
Test Date: 2022-11-11
Note:
Index 229
RadilMation
e RSS-GENRX AV  csmmmms RSS-Gen Rx Peak RBW: 1 MHz, Horizontal Max Average RBW: 1 MHz, Horizontal Max Peak

100 ——— RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak
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65G 8G 10G 122G 14G 16G 18G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
17.86 GHz 49.08 dBuVv/m 74 dBuV/im -24.92 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
17.86 GHz 36.51 dBuVv/m 53.98 dBuv/m -17.47 dB Pass Vertical

===END OF TEST REPORT ===
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